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THE HIGH TEMPERATURE STRENGTH OF LOW ALLOY STEELS

Shusuke Tsuchiya Shunji Yamamoto and Yasuo Tamf'ug'z,

Synopsis:

Room and high temperature strength of some typical low alloy steels (Cr-Mo- V, Ni-Cr-Mo
Ni-Mo-V, 1 Cr-Mo and 2*5 Cr-Mo steel) in steam turbine rotor shaft materials were studied.

The results were summerized as follows:

(1) The impact transition temperature in Ni-

"Mo-V and | Cr--Mo steel havmg a comparatively small hardenability lie on to moderately

vhlgher side.

(2) Generally the higher the room-temperature.tensile strength, the higher the -

tensile strength at high temperature for short time, but it is not apparent that this' difference

is small.

(3) In 500~550°C range | Cr-Mo-V steel have the strongest creep- resmtmg stren-

gth and Ni-Mo-V, 1 Cr- Mo, Ni-Cr-Mo and 2°5 Cr-Mo steel beomes weaker in the aforemen-

tioned order.

(4) 2'5 Cr-Mo steel have the most remarkable elongation and Ni-Cr- Mo,

Ni-Mo-V, 1 -Cr-Mo and 1 Cr-1 Mo-V-steel is a little elongation in their order during the creep .
Tupture test. { Cr-1 Mo-steel have an elongation of 12~i3 per cent and the others have an

elongation of over 20. per cent after the creep rupture test,
rupture curve at500°C in each steels have been obtained.

(5) Demgn curve and master
" (6) Carbide corgulation and sphe-

roidization was not observed in the specimens after no loaded heating test but it was obser-

ved after creep rupture test.

(7) The. tensile test results at high temperature for short time

were not always agree with test results of long time creep: rupture and therefore creep resis-
ting . properties could not be ]udged from the former
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Chemical compositions of specimen tested.

Mark Sort of steels

c MnLSilPlSlCuiNi Cr Mo | V'

: Heat Treatment

A | 19Cr-19%Mo-V *35 *72°27 *026°031
B

c Ni-Mo-V *29 *55°29 ,*016 014
D i1 Cr-Mo - *33

E '2°59, Cr-Mo *31

19 " 1411 ‘041" 14°24 [1000°/2h—880° A.C—700°/4h A.C
* Ni-Cr-Mo +32 *56°16 :*011°013 — 1°74° 97 24 —

2°66 42 *28°062
*60,°29 *017°015 08 ‘061°29 *30 —
*66 °53 t'OOS.OIS 06 *022°73 26 —

880°/2h A.C—680°/4h A.C

880°/2h A.C—670°/4h A.

880°/2h A.C—660°/4h A.C
500°/2h—880°A.C—>700°/4h A.C

o5

ﬁ»s’, 3
%’Jﬁﬂﬁ. :
7 A

D (1%Cr-Mo)
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Table. 2. vTensilemPfop‘erti‘és‘of”éﬁeéi}nen testéd ‘at room temperature.

~ Yield strength

1 - 1
‘Tensile strength Elongation 50mm

Reduction of area

*20,

Mark Sort of steel O(ié;/c:flf;g‘; (kg / mm?) ; (%) | (%)
A 194Cr-19Mo-V 748 896 20 58Rd
B Ni-Cr-Mo 539 70°2 28 67Rd
C , Ni-Mo-~-V ; 65°5 78°6 : 24 63Rd
D - 196Cr-Mo | 539 71°2 24 64Rd
E 2°59,CrMo i 592 774 30 70Rd
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Fig. 1. Charpy impact transition curve.
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Fig. 2. Ultimate tensile strength of speci-
- mens at various temperatures.
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Fig. 4. Creep test result at 500°C, 14*0kg/mm?
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Table 3. Creep test result.
Creep strain (%) ! Cfeep rate %/h
Test condition Specimens - — -
300h 1000h* . | 300h 1000 h *
A (19%Cr-19%Mo-V) ; 1°09x 1072 1°41% 10-2 | 2°96X 1076 1402 x 106
o ) . B (Ni-Cr-Mo) | 1°06X10~! ; 1°76X 107} 1°45% 10~% | 7°11X10-%
Se07C 2 felgf/mm C (Ni-Mo-V). ! 5e36%10-2 . 7°53x10-2 | 4°87x10-5 | 2°09% 1073
D (1%Cr-Mo) 585X 1072 | 8:30x10-2 5-42% 10-5 | 232X 10-°
E (2'59%Cr-Mo) 197X 1071 | 3:39x107t | 2°88X107* | 1°47X107*
| ] ‘i
| A (1%Cr-19%Mo-V) | 2°52x10-% | 2:77x10-2 | 1*19X107% | 4+32X1078
' . B (Ni-Cr-Mo) 2+88% 10~ | 4:81%x10-! | 4°02x 1074 | 2°01X107*
=4 2 i 4
500°C 20°0kg /mm® | C (Ni-Mo-V) ‘ 690X 10-2 | "8*60X10-2 | 4°43X 1075 | 3°1§X1075:
) { D (1%Cr-Mo) L 6'52X 1072 4 1040X 1071 "1*04X 10~* 4°65%10-3.
i E (2°59%Cr-Mo) ° ‘% 7°23 X101 i 137 1°27 X 10-3 | 7°19X 1074
A (19%Cr-1%Mo-V) | 1°30x10-2 | 1°52X1072 | 5°98X107¢ | 2°06X10~¢
AT . B (Ni-Cr-Mo) to1°38x 101! 2°19%x10"1 1°54% 104 8°52x107%
c 3 2 ‘ !
s50°C prokeg/mm® ¢ (Ni-Mo-V) L 441x10-2 | 6°10X10-2 | 371x1075 | 1°51x107%
. D (1%Cr-Mo) | 5+30x1072 | 7°30x107% | 4°70x107% | 1:95X107%
. E (2'5%Cr-Mo) | 1-86x 107! 2:99% 10-1 | 2°45%10~4 | 1°18X10~*
| A (1%Cr-19%Mo-V) J 359% 10-2 | 5°60Xx10-% | 4°75%10-% | 2°04X 1073
. B (Ni-Cr-Mo) [ 4:74%10-! | 8'66Xx10-! | 7+84x 107+ | 4°20%107*
< . 2
s807C 12°0ke /mm® | ¢ (Ni-Mo-V) | 959X 10-1 | 1°59% 107! | 130X 107* | 640107
: D (19%Cr-Mo) 1°87x 10"t | 3+11x107! 2°81x 104 1°38 X 104
| E (2'5%Cr-Mo) 8:02x10°1 , °  1°55 . 1°49x 1073 8°50X 10~*
* Extra polate
Table 4. Creep-rupture test result.
]
) Testing . Min. creep. Time to Elongation Reduction
. . Load i .
Specimens A tempera- kg / mm? rate i rupture of area
. ture °C g Y %/h h % %
' s00 | 600 | 0264 93 1272 57°3F
A (1%Cr-1%Mo-V) ' 7 . "52°0 | 0°00660 118°2 1340 54-5Cup
: » © 42°0 | 0'00916 '  548.6 3°0( &) 11°7L
L 500 42°0 . 9°50 0°97 .  20°0 76°8Cup
- B (Ni-Cr-Mo) o 30°0-— - 0°0445 . 113°5 16°6 76°8F
| o . 2770 | 0'00862 | 66574 i 20%4 64°8F
500 42:0 | 0139 63 | 36 80*3F
. . ” 400 | 0.0497 672 ' 2072 79-0Cup
C (Ni-Mo-V) p 38°0 0-00932 330°5 22+6 780Cup
7 32°0 000096 870h TH Ik — —
: 500 o420 0° 159 25°7 24°2 66°8F
D (19%Cr-Mo) ” {350 00404 ©  119°5 21°8 g1-4F
” 320 000322 | 1231°4 304 65°6F
. 500 42°0  © 43°5 | 1°6 L3100 63°9F
E (2.5%Cr-Mo) 2 32°0 . 0°167 1 4476 © . 42°4 81-9F
” 250 00128 .  553°0 4476 84-4Cup

ARSI AR 3 X AR 2 R R D
LIS DN TRERS 20D 0°5%, 1°0%, 5°0%IC
L RS b ORISR B T o v b LICE DB LT
ﬁﬁﬁﬁ—%¢79~fﬁ?®%%%iﬂjté@?&
5. @t 0°5% T.E, 1°0% T.E, 5°0% T.E 35 X0F
‘rupture & UTRL P#RIZ € NLENLMIHS 0°5%,

1.0%, 5°0% 1z U 2R & OmTT & U 1R
AT S OTHIERD 0°1h sty B g Fig. 2 ®
500°C 123517 B SRS BRRER A R 2 v 2. Fig.
7 DR o mTTbtﬁﬁmﬁmﬁu—fﬁ%F%ib*
@7%@1&?@%@%%&%”5%@0%TT .
RS — AR OTT AR TR U 122 ) — 7 Bl
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Fig. 9. Master rupture curve.

$2OTLBL5Ths. B (Ni-Cr-Mos) & E(2°5
%Cr-Moffil) T35\ C b ERIG IIRIEE T2 E( 2°5%
Cr-MoiR) »ERHE/ 3 &iic B (Ni-Cr-Moff) 5
% X AERED ) EIBERRNE BRRBREE» 5 T O E
D7 ) — T2t T 35613 & LITKEBEKEDEH

XOMNREDARTFET Y Y =T 1037V — TR
TUh SARYEMHTD ST NIRRT 20 L 2T
LT3,

Table 4 122 Y — FHEIARBICIT B0, KD %2
SRUTDIC DFER A (19%Cr-19Mo-ViR) 1342 5 ihik
B ST U 1o & R DFNT & 12~13% THHHB
Ni-Cr-Mo#f), C (Ni-Mo-V§§), D (19Cr-Mo )
12 20~30%, E (2°59%Cr-Mo$f) i3 30% Ll L-mfidr
2RLTVAE. 70 —~ T EBRE DRI DD § DI
5 ) — FIREHF—T b EBEARCREL BT &ds
EZZONTNIBDCOEEIIE A (19%Cr-1%Mo-V
) D r — FREKAE ORI { 5 NTIEFITH
HEZTFLU TN BmAZEICANDINETHS.

(e) BAMSERAER 500°C B LU 550°C DY Y —F
R, 500°C D27 ) — TR ORBAIC D2 20D
MR 2 BEAEEIT & DI L THBROZELZ LS5, D
AbNIXT TIF MRS & D /N3 SHRBRA 2FEKD
skt L hERIRL v 500°C 35 X OF 550°C 4T 300h
R LT & OFFIEYLEE TN s A 5 DZEL b 32
DU T & BTER LT, OB THRR L
705 A D H DR E B A L TEMEYAIE 2T 35
Uiz s h. $Txbh b A EREATOIEETC L |

DO THOMIEFWIDSIMBLIIC EiTEA. TDRE

SEERER (D B> b T HEHE—BEFALER T Jo L THEA
BIRDFHED L B(Ni-Cr-Mo #i), C(Ni-Mo-V §),
D (1%Cr-Mofl) Tix2 Y — 73 Bk ORAMSMRIT
SRERIEE, SBEEOKX XU S RILILRE UK
WL BERERT. O X5 BEMIMBOHEE S
DT B, U Uit BB R O TR AR EIT 51
THR{LOFKK L D # ATVS A (1%Cr-1%Mo-V
$1), E (2°5%Cr-Mo$l) TixZm X 5 ZEfMIZERD i
. DT ER A (19%Cr-1%Mo-Vil),E (2°5%Cr-
Mojg) #3 B (Ni-Cr-Mo$f)), C (Ni-Mo-V §§), D
(196Cr-Moffl) 124 5T Acy ZEREED 2 75 DL
HRIEE B LRI L, LIS D TBRAEIT S
TETILHABEOHRRLVBEATOINSTHSS.

V.
HiRTaE 2 L E & T A ERA S MORERMRN 2 A &

il



710 # & W

—~ vy 7 REMIRDDTTY, 2XOERP AL

(1) FEBGO—IB LB » & RS 5
H2BRUERERI N MEHRC— T 512 30
mmfF THE SRR 2T .

(2) HEITRIT 55 5R6EE % sk EiRsHE DILHIT
T 5 EE DIy E—HRESER 2R, HEHMD
P T EE ASE 1L fE D&y C (Ni-Mo-V ), D
(1%Cr-Mof) Tt % OHlEERIREL D2 U BinEE
iCd b IREREDET T 5 C & 2B 2. A (1%Cr-
19,Mo-V ) T2 T2 Z DF RS 9E 585 fth DEER
FHC L B NTHEICEL DIt AR2EBE LU RINER 573
V-

- (3) EEERREE PR TIE R IBHEE N O &£
B2 BEMRPE LT AW IRPEE I DSIER IEBIL
T AEEICIIH S TR,

(4) W& v0.— 7B 500°C~550°C DEIFH T2
A (1%Cr-19%Mo-Vi{il) H3ii T, C (Ni-Mo-Vi),
D (19%Cr-Mo §f), B (Ni-Cr-Mo#8) DlEicsbH E
(2-5%Cr-Mof) % b P FERV A 5Nz, Cr-Mo
8123517 3 Cr OEFRIRIBOWIEZ WD T BT L
{, 2'5% HEOEHTKb 7V —THENFHILEHD
T, LND—RANCARLICBDEEALNS.

(5) 29— REOMTE E (2°5%Cr-Mo
) iz d KT B (Ni-Cr-Mo §f), C (Ni-Mo-Vfi)
D (19%Cr-Mo ) i 2¥ g 20% Lk
AU T B, A(1%Cr-19Mo-ViEH) & 12~13% 12
EECHC { S NTERWEERF 5. UL CORERY
3tz £ 5 NTZOHHERNI B LY V) — THEEITRRE & 5>
BHTNIID DR GEET BLHEBDHB.

(6) HEERL 723BaMfiT DT S00°C 1I2¥sit 5
“‘design curve” ¥ LI¥ ‘‘master rupture curve’
23kDH 1z

(7) 29 ~TBI00 ) — 7R ORME
HsiRPEL 2R, B (Ni-Cr-Mo §#§), C (Ni-Mo-
ViR), D (1%Cr-Moff) TREEFR CTRI—REE, F—
FEEANEMT & DD b NS b DI BL DB s LIVER
FIEBHTH TR BHRD 6N 7.

R

ik A (1%Cr-,

19%Mo-V §), E (2'5%Cr-Mo §f) BRI L 9T
WWHRILOERRIEVERY 5N T A7), & iLlhs
1R 3 N M3 EED i h 2 7.

(8) HiRkIRERN S BRAEAFE R & RIS 7 U — THERY
HRDOEHERLBMET 2605 3DT, Ai&EZL2T
2 )~ 72T 5 LEBIBNHBHEHEDLN
P (HBFD 31 4R L AR '

N\

1) Westing house Engineer; Jan. (1955) p2~&
2) The Brown Boveri Review; Sep. (1955)

p 335~-346
3) fREs—H: BAHEHSESEE Feb. (1956) p 6~13
4) H. W. Kirkby; Metallurgia, Apr. (1655)

p 165~170 , : )
5) A.S.T.M. Standard, Part | A293-55T

p 830~836 ,

6) H. H. Burton; Comptes; Rendus des Jour-

nées de la Grosse; Forge (1948) p 157~172

7) C. L. Clark, A.E. White; Trans of A.S.M.

(1936) p 831~869
8) T.H. Hazlett E. R. Parker; J. of Metals
Feb. (1953) p 318~323
9) R. W. Bailey;Proceeding of Inst. of Mech.
) Engi. (1954) p 470~492
10) E. J.-Dulis, G. V. Smith A.S.T.M. Pro-
ceedings Vol 53 (1953) p 62’}'»658

11) E. W. Colbeck. J. R. Rait. J. O. Ward
Engineering, Oct (1953) p 505~540

12) /g §he g, 2 29 4 (R1s4E) £S5 H
p 404~429

13) F. R. Larson, J. Miller; Trans.of A.S.M.E.
July (1952) p 765~775

14) E. E, Thum; Metal Progress, Feb. (1956)
p 49~57 )

15) G. V. Smith, W. B. Seens. A.S.T.M. Pro-

ceedinggs (1954) p 1028~1037

— 22



